Test Report

Report No.: TQTSZ210205001A

1 TEST RESULT
1.1 Component analysis test

Date: February 5, 2021

Determined by:X ray fluorescence spectrometer (EPX-720)

Test Results(%)
Test item
01
Gold (Au): 58.753
Component Silver (Ag): 27.542
analysis Zinc (Zn): 7.674

Copper (Cu): 6.031

Tiangi testing technology service co.,LTD

This report shall not be altered,increased or deleted.The results shown in this test report refer only to
the sample(s ) tested. Without written approval of TQT, this test report shall not be copied except in

full and published as advertisement.
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Test Report

Report No.: TQTSZ210205001A Date: February 5, 2021

2 TESTED COMPONENTS
01 Golden metal

Photo of The Sample
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*****E n d of Re po rt*****
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